Appendix for FCC 5G WIFI
Test Report No. :CTL2205179032-WF02

Appendix A: Emission Bandwidth

Test Result
TestMode Antenna Channel 26db EBW [MHz] FL[MHZ] FH[MHZz] Limit(MHZz] Verdict

5180 18.880 5170.560 5189.440 PASS

5200 19.080 5190.560 5209.640 PASS

5240 19.000 5230.520 5249.520 PASS

5260 20.000 5249.480 5269.480 PASS

5280 18.960 5270.560 5289.520 PASS

1A Ant1 5320 19.200 5310.240 5329.440 PASS
5500 19.480 5490.560 5510.040 PASS

5580 18.880 5570.600 5589.480 PASS

5700 18.840 5690.640 5709.480 PASS

5745 18.960 5735.640 5754.600 PASS

5785 18.920 5775.560 5794.480 PASS

5825 18.880 5815.520 5834.400 PASS

5180 19.240 5170.480 5189.720 PASS

5200 19.160 5190.520 5209.680 PASS

5240 19.120 5230.480 5249.600 PASS

5260 19.240 5250.400 5269.640 PASS

5280 19.120 5270.480 5289.600 PASS

1IN20SISO Ant1 5320 19.280 5310.400 5329.680 PASS
5500 19.240 5490.440 5509.680 PASS

5580 19.160 5570.440 5589.600 PASS

5700 20.080 5690.320 5710.400 PASS

5745 19.200 5735.440 5754.640 PASS

5785 21.320 5775.400 5796.720 PASS

5825 19.120 5815.480 5834.600 PASS

5190 39.280 5170.400 5209.680 PASS

5230 39.120 5210.480 5249.600 PASS

5270 39.440 5250.400 5289.840 PASS

11N40SISO Ant1 5310 39.440 5290.240 5329.680 PASS
5510 39.280 5490.480 5529.760 PASS

5550 39.680 5530.160 5569.840 PASS

5670 39.520 5650.400 5689.920 PASS

5755 39.280 5735.400 5774.680 PASS
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5795 39.440 5775.320 5814.760 --- ‘ PASS ‘
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Test Graphs

[ Keysight Spectrum Analyzer - Swept SA
AL F

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.18000 GHz
#Res BW 220 kHz

Center Freq 5.180000000 GHz

Y O 7
#Avg Type: RMS
PNO: Fast ~+— 1719: Free Run Avg|Hold: 311/500

IFGain:Low #Atten: 30 dB

Span 40,00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

CenterFreq
5.180000000 GHz!

oo

StartFreq|
5160000000 GHz!

StopFreq|
5200000000 GHz/

CF Step,
4.000000 MHz|
Man

11A_Ant1_5180

[ Keysight Spectrum Analyzer - Swept SA

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.20000 GHz
#Res BW 220 kHz

AL
Center Freq 5.200000000 GHz

#Avg Type: RMS
PNO: Fast -+ 11iQ: Free Run Avg|Hold: 311/500
FGainlow  #Atten: 30 dB

Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts),

Auto Tune)|

==

Center Freq
5.200000000 GHz!

oo

StartFreq|
5180000000 GHz!

StopFreq|
5220000000 GHz/

CFstep
4000000 MHz|

11A_Ant1_5200

[ Keysight Spectrum Anayzer - Swept SA

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.24000 GHz
#Res BW 220 kHz

AL
Center Freq 5.240000000 GHz

#Avg Type: RMS

PNO: Fast -+ 11iQ: Free Run Avg|Hold: 311/500

FGainlow  #Atten: 30 dB

AMKr3 19.00 MHZz]
0.692 dB|

Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts),

5,239 08 GHz.

19,00 MHz/(A) 0,692dB.

Auto Tune)|

=

Center Freq
5.240000000 GHz!

oo
StartFreq|
5.220000000 GHz|

StopFreq|
5.260000000 GHz|

CFstep
4000000 MHz|
Man

11A_Ant1_5240
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[ Feysght Spectrm Andzer - Swept S5 |

AL A
Center Freq 5.260000000 GHz #Avg Type: RMS - -
PNO: Fast ~#+ 17ig: Free Run AvglHold: 316/500
FGainlow  #Atten: 30 dB P
— 0 Auto Tune)|
Ref Offset 1 dB 0
Ref 20.00 dBm 2.350 dB|
CenterFreq
6.260000000 GHz|

TNt

Center 5.26000 GHz Span 40.00 MHz
#Res BW 220 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts),

11A_Ant1_5260

[ Keysight Spectrum Analyzer - Swept SA

AL = I —
Center Freq 5.280000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 311/500
IFGain:Low #Atten: 30 dB

AMKr3 18.96 MHZ
Ref Offset 1 dB -
Ref 20,00 dBm -0.147 dB}

CenterFreq
6.280000000 GHz|

em—

StartFreq|
5.260000000 GHz|

StopFreq|
5.300000000 GHz/

Center 5.28000 GHz Span 40.00 MHz CF Step
#Res BW 220 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts) 4000000 MHz,
Man

0 56
5.28132 GHz|
18.96 MHz| (A}

11A_Ant1_5280

[ Keysight Spectrum Analyzer - Swept SA
AL F

: Y e

Center Freq 5.320000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 313/500
IFGain:Low #Atten: 30 dB

0 Auto Tune|
Ref Offset 1 dB AMKr3 19.20 MHZ|

Ref 20.00 dBm 0.941 dBj

CenterFreq
6.320000000 GHz|

em—

StartFreq|
5300000000 GHz!

StopFreq|
5340000000 GHz/

Center 5.32000 GHz Span 40.00 MHz; CF Step
#Res BW 220 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts) 4.000000 MHz|
- Auto Man

vsc Terms

11A_Ant1_5320
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[ Keysight Spectrum Analyzer - Swept SA =
AL A
Center Freq 5.500000000 GHz #Avg Type: RMS

‘PNo:Fast ~w- Trig: Free Run AvglHold: 318/500 T -
FGainlow  #Atten: 30 dB P
" Auto Tune)|
Ref Offset 1 dB 19 ‘%‘Q; MHZ
Ref 20.00 dBm -1.835 dB
CenterFreq
6.500000000 GHz|

Center 5.50000 GHz Span 40.00 MHz
#Res BW 220 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts),

11A_Ant1_5500

[ Keysight Spectrum Analyzer - Swept SA

AL ; I —
Center Freq 5.580000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 313/500
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

CenterFreq
6580000000 GHz|

em—

StartFreq|
5560000000 GHz|

StopFreq|
5600000000 GHz/

Center 5.58000 GHz Span 40.00 MHz CF Step
#Res BW 220 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts),

60
6,579 24 GHz|
18.88 MHz| (A}

11A_Ant1_5580

[ Keysight Spectrum Analyzer - Swept SA
AL F

: Y e

Center Freq 5.700000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 313/500
IFGain:Low #Atten: 30 dB

Auto Tune|

AMKr3 18.84 MHZ
Ref Offset 1 dB -
Ref 20,00 dBm -0.038 dB}

CenterFreq
£.700000000 GHz|

em—

StartFreq|
5680000000 GHz!

StopFreq|
5720000000 GHz/

Center 5.70000 GHz Span 40.00 MHz; CF Step
#Res BW 220 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts) 4.000000 MHz|
- Auto Man

670132 GHz| 4522dBm
1884 MHz[(A)  -0.038 dB.

vsc Terms

11A_Ant1_5700
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[ Keysight Spectrum Analyzer - Swept SA
AL
Center Freq 5.745000000 GHz

PNO: Fast -+
IFGain-Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.74500 GHz
#Res BW 220 kHz

A 05:41:58 A Jun 08, 2022
#Avg Type: RMS T

Avg[Hold: 314/500 e

Trig: Free Run
#htten: 30 dB
18.96 MHz|
-1.311 dB|

Span 40.00 MHz

#VBW 620 kHz Sweep 1.000 ms (1001 pts),

5.746
18,96

32 GHz|
MHz/(A)

4788 dBm
131148

CenterFreq
6.745000000 GHz|

em—
StartFreq|
5.726000000 GHz|

StopFreq|
5.765000000 GHz|

CFstep
4000000 MHz|

11A_Ant1_5745

[ Keysight Spectrum Analyzer - Swept SA

AL
Center Freq 5.785000000 GHz
PHO:

IFGain:Low

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.78500 GHz
#Res BW 220 kHz

iy
#Avg Type: RMS
- Trig: Free Run Avg[Hold: 315/500
#Atten: 30 dB

Fast

Span 40.00 MHz

#VBW 620 kHz Sweep 1.000 ms (1001 pts)

5786 08 GHz|
18.92 MHz| (A1

CenterFreq
6.785000000 GHz|

StartFreq|

11A_Ant1_5785

[ Keysight Spectrum Analyzer - Swept SA
AL F

Center Freq 5.825000000 GHz
PN

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.82500 GHz
#Res BW 220 kHz

0: Fast ~+—
IFGain:Low

iy NOR
#Avg Type: RMS
Trig: Free Run AvglHold: 313500

#Atten: 30 dB

AMKr3 18.88 MHz
0.806 dBj

Span 40,00 MHz
Sweep 1.000 ms (1001 pts)

#VBW 620 kHz

5825
18,88

84 GHz|
MHz/(A)

3.805 dBm
0.806 dB!

Auto Tune|

CenterFreq
6.825000000 GHz|

em—

StartFreq|
5805000000 GHz!

StopFreq|
5845000000 GHz/

CF Step,
4.000000 MHz|
Man

usc

11A_Ant1_5825
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[ Keysight Spectrum Analyzer - Swept SA =
AL A 0
Center Freq 5.180000000 GHz #Avg Type: RMS

PNO: Fast -+ 11iQ: Free Run Avg|Hold: 311/500 T -
FGainlow  #Atten: 30 dB P
" Auto Tune)|
Ref Offset 1 dB 2
Ref 20.00 dBm A7
CenterFreq
6.180000000 GHz|

Center 5.18000 GHz Span 40.00 MHz
#Res BW 220 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts),

[ Keysight Spectrum Analyzer - Swept SA

AL ; I

Center Freq 5.200000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 188/500
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

CenterFreq
6.200000000 GHz|

em—

StartFreq|
YaPOR | 5.180000000 GHz

StopFreq|
5220000000 GHz/

Center 5.20000 GHz Span 40.00 MHz CF Step
#Res BW 220 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts),

5.200 88 GHz|
19.16 MHz| (A}

[ Keysight Spectrum Analyzer - Swept SA
AL F

: Y e

Center Freq 5.240000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 314/500
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

CenterFreq
6.240000000 GHz|

em—

= S Start Freq|

ey

Center 5.24000 GHz Span 40.00 MHz
#Res BW 220 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts),

5,238 B0 GHz| 2.331dBm
1912 MHz[(A)  -0244 dB.

11N20SISO_Ant1_5240
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[ Keysight Spectrum Analyzer - Swept SA =
AL A
Center Freq 5.260000000 GHz #Avg Type: RMS

PNO: Fast -+ 11iQ: Free Run Avg|Hold: 315/500 T -
FGainlow  #Atten: 30 dB P
" 4 Auto Tune)|
Ref Offset 1 dB 19.24 MHZ|
Ref 20.00 dBm
CenterFreq
6.260000000 GHz|

Center 5.26000 GHz Span 40.00 MHz
#Res BW 220 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts),

11N20SISO_Ant1_5260

[ Keysight Spectrum Analyzer - Swept SA

AL : ny W0 R [
Center Freq 5.280000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 314/500
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

CenterFreq
6.280000000 GHz|

em—
StartFreq|
5.260000000 GHz|

StopFreq|
5.300000000 GHz/

Center 5.28000 GHz Span 40.00 MHz CF Step
#Res BW 220 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts),

5278 80 GHz| 2834 dBm
1912 MHz[(A)  -1.376 B/

[ Keysight Spectrum Analyzer - Swept SA
AL F

: Y e

Center Freq 5.320000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 316/500
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

CenterFreq
6.320000000 GHz|

em—

I i StartFreq|
Pt i 2 | 5300000000 GHz

StopFreq|
5340000000 GHz/

Center 5.32000 GHz Span 40.00 MHz; CF Step
#Res BW 220 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts) 4.000000 MHz|
- Auto Man

= oo

11N20SISO_Ant1_5320
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[ Keysight Spectrum Anayzer - Swept SA

AL .

Center Freq 5.500000000 GHz #Avg Type: RMS
PNO: Fast ~#+ 17ig: Free Run AvglHold: 312/500
FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

CenterFreq
6.500000000 GHz|

L
Py RIS

Center 5.50000 GHz Span 40.00 MHz
#Res BW 220 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts),

6,501 28 GHz| 4644 dBm
19.24 MHz| (A}

[ Keysight Spectrum Analyzer - Swept SA

AL ; I —
Center Freq 5.580000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 314/500
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB

AMKr3 19.16 MHz|
Ref 20.00 dBm 0.155

dB|

CenterFreq
6580000000 GHz|

StartFreq|

Center 5.58000 GHz Span 40.00 MHz
#Res BW 220 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts),

6.58156 GHz|
19.16 MHz| (A}

[ Keysight Spectrum Analyzer - Swept SA
AL F

: Y :

Center Freq 5.700000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 314/500
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

CenterFreq
£.700000000 GHz|

em—

StartFreq|

Center 5.70000 GHz Span 40.00 MHz
#Res BW 220 kHz #VBW 620 kHz Sweep 1.000 ms (1001 pts),

5,698 76 GHz |
20,08 MHz|(A)

11N20SISO_Ant1_5700
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[ Keysight Spectrum Anayzer - Swept SA

Ref Offset 1 dB
Ref 20.00 dBm

Fipsrieta

Center 5.74500 GHz
#Res BW 220 kHz

AL A
Center Freq 5.745000000 GHz #Avg Type: RMS

10:02:04 AM Jun 08, 2022

'PNO: Fast ~#- 1rig: Free Run Avg[Hold: 314/500 TrPE Np
IFGain-Low #Atten: 30 dB

Span 40.00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts),

_—

Auto Tune)|

CenterFreq
6.745000000 GHz|

em—
StartFreq|
5.726000000 GHz|

StopFreq|
5.765000000 GHz|

CFstep
4000000 MHz|

[ Keysight Spectrum Analyzer - Swept SA

Ref Offset 1 dB
Ref 20.00 dBm

Center 5.78500 GHz
#Res BW 220 kHz

AL P A WO R [1
Center Freq 5.785000000 GHz #Avg Type: RMS

PNO: Fast ~+— 17ig: Free Run AvglHold: 315/500
IFGain:Low #Atten: 30 dB

Span 40,00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

6.783 80 GHz

21,32 MHz| (A1

CenterFreq
6.785000000 GHz|

em—

StartFreq|
5.765000000 GHz|

StopFreq|
5805000000 GHz/

CF Step,

[ Keysight Spectrum Analyzer - Swept SA
AL F

Ref Offset 1 dB
Ref 20.00 dBm

PR Gkl

Center 5.82500 GHz
#Res BW 220 kHz

: Y :
Center Freq 5.825000000 GHz #Avg Type: RMS

PNO: Fast ~+— 17ig: Free Run AvglHold: 312/600
IFGain:Low #Atten: 30 dB

Span 40,00 MHz
#VBW 620 kHz Sweep 1.000 ms (1001 pts)

5,823 80 GHz|
19,12 MHz| (A}

CenterFreq
6.825000000 GHz|

em—

StartFreq|

11N20SISO_Ant1_5825
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_mmsmmmnlyxv-wﬂ =

AL A
Center Freq 5.190000000 GHz #Avg Type: RMS
PNO: Fast ~#+ 17ig: Free Run AvglHold: 313/500

" Auto Tune|
Ref Offset 1 dB
Ref 20.00 dBm -

CenterFreq
6.190000000 GHz|

I StartFreq|
AT 5150000000 GHz/

StopFreq|
5.230000000 GHz|

Center 5.19000 GHz Span 20.00 MHz CF Step
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.000 ms (1001 pts), 8000000 MHz

[ Keysight Spectrum Analyzer - Swept SA

AL ; I

Center Freq 5.230000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 314/500
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

CenterFreq
6.230000000 GHz|

em—

] : StartFreq)|
T Ll L S E TR | 5190000000 Gz

StopFreq|
5270000000 GHz/

Center 5.23000 GHz Span 80.00 MHz CF Step
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.000 ms (1001 pts),

[ Keysight Spectrum Analyzer - Swept SA
AL F

: Y :

Center Freq 5.270000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 314/500
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

CenterFreq
6.270000000 GHz|

em—

I [ shnF'eq
,.;v.,,»\-'f'-a'w"‘f"“"‘“‘h 4 b LA BT | 5230000000 GHz

StopFreq|
5310000000 GHz/

Center 5.27000 GHz Span 80.00 MHz; CF Step
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.000 ms (1001 pts) 8.000000 MHz|
- Auto Man

5.268 64 GHz | 3.340 dBm
3944 MHz|(A)  -1424 dB

vsc Terms

11N40SISO_Ant1_5270

Page 11 of 55




_mmsmmmnlyxv-wﬂ =

AL A
Center Freq 5.310000000 GHz #Avg Type: RMS
'PNO: Fast Trig: Free Run AvglHold: 314/500

" Auto Tune|
Ref Offset 1 dB
Ref 20.00 dBm 2.08

CenterFreq
6.310000000 GHz|

S . StartFreq)
Rl L CIR) | 5270000000 GHz

StopFreq|
5.350000000 GHz|

Center 5.31000 GHz Span 20.00 MHz CF Step
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.000 ms (1001 pts), 8000000 MHz

6.307 76 GHz| 3174dBm
39,44 MHz | (A) 2,086 dB/

[ Keysight Spectrum Analyzer - Swept SA

AL ; I —
Center Freq 5.510000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 314/500
IFGain:Low #Atten: 30 dB

9.28 MHZ|
Ref Offset 1 dB
Ref 20.00 dBm -0.042 dB]

CenterFreq
6510000000 GHz|

em—

l; £ - - F[ '
e Al ) Start Freq
fogriien? SR | 5.470000000 GHz,

StopFreq|
5550000000 GHz/

Center 5.51000 GHz Span 80.00 MHz CF Step
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.000 ms (1001 pts),

651104 GHz|
39,28 MHz|(A)

[ Keysight Spectrum Analyzer - Swept SA
AL F

: iy
Center Freq 5.550000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 310/500
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Center Freq
ST 6560000000 GHz/

em—

StartFreq|

Center 5.55000 GHz Span 80.00 MHz
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.000 ms (1001 pts),

11N40SISO_Ant1_5550
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[ Keysight Spectrum Anayzer - Swept SA

AL .

Center Freq 5.670000000 GHz #Avg Type: RMS
PNO: Fast ~#+ 17ig: Free Run AvglHold: 314/500
FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

CenterFreq
6.670000000 GHz|

em—
StartFreq|
W 5.630000000 GHz|

StopFreq|
5.710000000 GHz|

Center 5.67000 GHz Span 20.00 MHz CF Step
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.000 ms (1001 pts), 8000000 MHz

5,668 72 GHz|
39,52 MHz | (A)

[ Keysight Spectrum Analyzer - Swept SA

AL ; I

Center Freq 5.755000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 314/500
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

CenterFreq
6.765000000 GHz|

em—

| e StartFreq|
bl
| 5715000000 GHz

StopFreq|
5795000000 GHz/

Center 5.75500 GHz Span 80.00 MHz CF Step
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.000 ms (1001 pts) 8.000000 MHz,
Man

6.756 60 GHz |
39,28 MHz|(A)

[ Keysight Spectrum Analyzer - Swept SA
AL F

: Y e

Center Freq 5.795000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 315/500
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

CenterFreq
6.795000000 GHz|

em—

StartFreq|

e 5755000000 GHz

StopFreq|
5835000000 GHz/

Center 5.79500 GHz Span 80.00 MHz; CF Step
#Res BW 430 kHz #VBW 1.2 MHz Sweep 1.000 ms (1001 pts) 8.000000 MHz|
- Auto Man

6.796 28 GHz | 4224 dBm
3944 MHz|(A) 0252 dB

vsc Terms

11N40SISO_Ant1_5795
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Appendix B: Min emission bandwidth

Test Result

TestMode Antenna Channel 6db EBW [MHZz] FL[MHZ] FH[MHZz] Limit(MHZz] Verdict
5745 15.080 5737.440 5752.520 0.5 PASS

1A Ant1 5785 15.160 5777.440 5792.600 0.5 PASS
5825 15.160 5817.440 5832.600 0.5 PASS

5745 14.360 5738.240 5752.600 0.5 PASS

11N20SISO Ant1 5785 15.160 5777.440 5792.600 0.5 PASS
5825 15.160 5817.440 5832.600 0.5 PASS

1IN40SISO Ant1 5755 35.280 5737.400 5772.680 0.5 PASS
5795 35.280 5777.400 5812.680 0.5 PASS
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Test Graphs

[ Keysight Spectrum Anayzes - Swept 5A
AL §

: Y e

Center Freq 5.745000000 GHz #Avg Type: RMS
PNO: Fast ~+— 1719: Free Run Avg|Hold: 332/500
IFGain:Low #Atten: 30 dB

Auto Tune|
Ref Offset 1 dB 15.08 MHz|

Ref 20.00 dBm 0.457 dBj

CenterFreq
5.745000000 GHz!

- StartFreq|
Pl 5725000000 GHz,

StopFreq|
5765000000 GHz/

Center 5.74500 GHz Span 40.00 MHz CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms (1001 pts),

11A_Ant1_5745

[ Keysight Spectrum Anayzes - Swept 5A

AL I —
Center Freq 5.785000000 GHz #Avg Type: RMS
PNO: Fast ~#+ 17ig: Free Run AvglHold: 333/500
IFGain-low ___ #Atten: 30 dB.

Ref Offset 1 4B AMKr3 15.16 MHZ S
Ref 20.00 dBm 0.108 B
Center Freq
5.785000000 GHz|

. oo

StartFreq|

Center 5.78500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms (1001 pts),

11A_Ant1_5785

[ eraghSpecram o St 54 : =T

AL A
Center Freq 5.825000000 GHz #Avg Type: RMS
PNO: Fast -+ 11iQ: Free Run Avg|Hold: 331/500

r Auto Tune
Ref Offset 1 dB
Ref 20.00 dBm 0.992 d

Center Freq
5825000000 GHz!

oo
StartFreq|
W | 5805000000 GHz|

StopFreq|
5.845000000 GHz|

Center 5.82500 GHz Span 40.00 MHz CF Step
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms (1001 pts), 4000000 MHz
Man

5,826 28 GHz| 3.194dBm
15.16 MHz| () -0992dB

11A_Ant1_5825
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[ Keysight Spectrum Anayzer - Swept SA

AL .

Center Freq 5.745000000 GHz #Avg Type: RMS
PNO: Fast ~#+ 17ig: Free Run AvglHold: 333/500
FGainlow  #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

Al

14.36 MHZ|
0.515 dBj

Center 5.74500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms (1001 pts),

674376 GHz|
14,36 MHz| (A}

Auto Tune|

=

CenterFreq
6.745000000 GHz|

[ Keysight Spectrum Analyzer - Swept SA

AL = I —
Center Freq 5.785000000 GHz #Avg Type: RMS
PNO: Fast ~+— 1719: Free Run Avg|Hold: 327/500
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

AMKr3 15.16 MHZ

0.643d

Moyt
S il

Center 5.78500 GHz Span 40.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 3.867 ms (1001 pts),

6.786 28 GHz |
16.16 MHz| (A}

CenterFreq
6.785000000 GHz|

em—

StartFreq|
5.765000000 GHz|

StopFreq|
5805000000 GHz/

CF Step,

[ Keysight Spectrum Analyzer - Swept SA
AL F

: Y :

Center Freq 5.825000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 333/500
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm

AMKr3 15.16 MHz

-0.994 dB]

Center 5.82500 GHz Span 40.00 MHz

i#Res BWW 100 kHz #VBIW 300 kHz Sweep 3.867 ms (1001 pts)
- uto Man

Auto Tune|

CenterFreq
6.825000000 GHz|

em—

StartFreq|
5805000000 GHz!

StopFreq|
5845000000 GHz/

CF Step,
4.000000 MHz|

s e

11N20SISO_Ant1_5825
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[ Keysight Spectrum Anahyzer - Swept SA

T C .

Center Freq 5.755000000 GHz #Avg Type: RMS
PNO: Fast ~#- 1rig: Free Run Avg|Hold: 362/500
FGainlow  #Atten: 30 dB

10:19:10 AN

Ref Offset 1 dB
Ref 20.00 dBm

CenterFreq
6.765000000 GHz|

AL ke

Center 5.75500 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz Sweep 7.667 ms (1001 pts),

X

[ Keysight Spectrum Anahyzer - Swept SA

T G = I

Center Freq 5.795000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run Avg|Hold: 362/500
IFGain:Low #Atten: 30 dB

Ref Offset 1 dB
Ref 20.00 dBm 0.068 dBj

CenterFreq
6.795000000 GHz|

StartFreq

Ty

Center 5.79500 GHz
#Res BW 100 kHz #VBW 300 kHz

40
6.792 52 GHz |
3528 MHz | (A)

11N40SISO_Ant1_5795
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Appendix C: Maximum conducted output power

Test Result
TestMode Antenna Channel Result{dBm] Limit[dBm] Verdict
5180 11.12 <23.98 PASS
5200 11.69 <23.98 PASS
5240 11.87 <23.98 PASS
5260 12.03 <23.98 PASS
5280 12.40 <23.78 PASS
1A Ant1 5320 13.08 <23.83 PASS
5500 14.01 <23.90 PASS
5580 14.02 <23.76 PASS
5700 13.72 <23.75 PASS
5745 14.06 <30 PASS
5785 13.77 <30 PASS
5825 13.22 <30 PASS
5180 11.23 <23.98 PASS
5200 11.43 <23.98 PASS
5240 11.83 <23.98 PASS
5260 12.00 <23.84 PASS
5280 12.16 <23.81 PASS
11N20SISO Ant! 5320 12.80 <23.85 PASS
5500 13.88 <23.84 PASS
5580 13.65 <23.82 PASS
5700 13.57 <23.98 PASS
5745 14.02 <30 PASS
5785 13.59 <30 PASS
5825 13.03 <30 PASS
5190 11.56 <23.98 PASS
5230 11.88 <23.98 PASS
5270 12.38 <23.98 PASS
5310 12.89 <23.98 PASS
11N40SISO Ant1 5510 14.19 <23.98 PASS
5550 14.19 <23.98 PASS
5670 14.01 <23.98 PASS
5755 14.24 <30 PASS
5795 13.75 <30 PASS

Note: 1. The Duty Cycle Factor was compensated in the spectrum analyzer Ref offset.
2. Spectrum analyzer Ref offset=Cable Loss(1dB) + Duty Cycle Factor.

3. Duty Cycle Factor=10Log(1/X), where X is the Duty Cycle.
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Test Graphs

[ Keysight Spectrum Analyzer - Channel Pawer
AL F

Center Freq 5.180000000 GHz
#FGain:Low

Ref Offset 1.43 dB
Ref 30.00 dBm

Center 5.18 GHz
#Res BW 1 MHz

Channel Power

11.12 dBm /18.88 MHz

E iy F_[09:26:34 AM un 08, 202
Center Freq: 5.180000000 GHz Radio $td: None

= Trig: Free Run AvglHold: 300:300

#Atten: 40 dB Radio Device: BTS

#VBW 3 MHz

Power Spectral Density
-61.64 dBm /Hz

11A_Ant1_5180

[ Keysight Spectrum Analyzer - Channel Pawer

E iy #F_[09:30:24 A4 Jun 08, 2022
Center Freq: 5.200100000 GHz Radio $td: None

o Trig: Free Run AvglHold: 300:300

HIFGainiLow

Ref Offset 143 dB
Ref 30.00 dBm

#Res BW 1 MHz

Channel Power

11.69 dBm / 19.08 MHz

#Atten: 40 dB8 Radio Device: BTS

#VBW 3 MHz

Power Spectral Density

-61.12 dBm /Hz

11A_Ant1_5200

[ Keysight Spectrum Anaiyzer - Channel Power

AL
Center Freq 5.240020000 GHz

A 2:47 AM Jun 08, 2022
Center Freq: 5.240020000 GHz adio Std: None

o Trig: Free Run AvglHold: 300:300

HIFGainiLow

Ref Offset 141 dB
Ref 30.00 dBm

Center 5.24 GHz
#Res BW 1MHz

Channel Power

11.87 dBm /19 m

#Atten: 40 dB8 Radio Device: BTS

#VBW 3 MHz

Power Spectral Density

-60.91 dBm /Hz

11A_Ant1_5240
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[ Keysght Spectrum Anahyzer - Channel Power |-
AL A )2 AM Jun 08, 2022
Center Freq 5.259480000 GHz Center Freq: 5.259480000 GHz adio Std: None
o= Trig: Free Run Avg[Hold: 300/300
FGainiow  #Atten: 40 dB Radio Device: BTS

Ref Offset 144 dB
Ref 30.00 dBm

Center 5.259 GHz
#Res BW 1MHz #VBW 3 MHz

Channel Power Power Spectral Density

-60.98 dBm

11A_Ant1_5260

B Kepigh Spectum Aelyas: - el Pever —en
= i: Iy NO RF 5:17 AM Jun 08, 2022
Center Freq: 5280040000 GHz Radio Std: None
o Trig: Free Run AvglHold: 300:300
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1.43 dB
Ref 30.00 dBm

s et YT

Center 5.28 GHz
#Res BW 1 MHz #VBW 3 MHz
Channel Power Power Spectral Density

12.40 dBm /18.96 MHz -60.38 dBm

11A_Ant1_5280

B Kepigh Spectum Aelyas: - el Pever "
AL R E iy NO RF_[09:36:32 AM Jun 08, 2022
Center Freq 5.319840000 GHz Center Freq: 5.319640000 GHz Radio Std: None

o Trig: Free Run AvglHold: 300:300
HFGainLow  #Atten: 40dB Radio Devics: BTS

Ref Offset 1.43 dB
Ref 30.00 dBm

Center 5.32 GHz
#Res BW 1 MHz #VEBW 3 MHz

Channel Power Power Spectral Density

13.08 dBm /19.2 MHz -59.75 dBm /Hz

11A_Ant1_5320
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